TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

Applicants should use this template to develop a plain language summary of your facility and
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39,
Subchapter H. You may modify the template as necessary to accurately describe your facility
as long as the summary includes the following information: (1) the function of the proposed
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected
[...]
recorded in Volume 717, Page 474 and Volume 719, Page 605, both of the Deed Records of
Montgomery County;

Thence, with the westerly line of said pipeline easement, South 19 degrees 46 minutes 17 seconds
SEast, a distance of 4,171.24 feet;

Thence, through said 1,576.1910 acre tract, South 70 degrees 13 minutes 43 seconds West, a
distance of 2,047.13 feet to the north comner and Point of Beginning of the herein described tract;

Thence, through said 1,576.1910 acre tract, the following five (5) courses:
1 608.85 feet along the arc of a curve to the left, said curve having a central angle of 29
degrees 56 minutes 38 seconds, a radius of 1,165.00 feet and a chord that bears South

65 degrees 31 minutes 26 seconds East, a distance of 601.95 feet;

2. 400.58 feet along the arc of a curve to the right, said curve having a central angle of



Page 2 of 3

76 degrees 30 minutes 18 seconds, a radius of 300.00 feet and a chord that bears
South 48 degrees 25 minutes 12 seconds West, a distance of 371.48 feet;

South 86 degrees 40 minutes 21 seconds West, a distance of 366.89 feet;
North 03 degrees 19 minutes 56 seconds West, a distance of 387.70 feet;

North 42 degrees 23 minutes 19 seconds East, a distance of 176.26 fect to the Point
of Beginning and containing 5.068 acres of land.

= -
i l‘ﬁ.v‘!g. ",
P R o\S TER: I N
T

ooooooooooooooooooooo

---------------------

'''''



———

F.O.C.

MGST NORTHERLY

NW COR. CALLED
500.0709 ACRE TRACT

2t

PAGE 3 OF 3

STATE HWY. 99 (GRAND PKWY.)
400-FOOT WIDE
DOC. NO. 2015020469
O.P.RM.C.

885.28°
=\
-/, 830.00°
CH-580= 09'28¢

CD-1,880. 74

CC SCOA M, L.P.
CALLED 500.0709 ACRES
(EXHIBIT "A-1")
DOC. NO. 2018094303
0.P.RM.C,

250 500 1000
WILLIAM VINCE SURVEY, A-581
€C SCOA i, L.P.
CALLFD 500.0709 ACRES
(EXHIBIT "A-1") CC SCOA W, L.P.
DOC, NO. 2018094303 CALLED 1576.1910 ACRES
O.P.R.M.C. (TRACT 1)
DOC. NO. 2018094303
L- 608.85'
R=1,165.00"
N42° 23119"E A- 29° 56'38"
176.26 CH=S65° 31'26"E
CD-601.95"
i WWTP
NO3° 19'56"
387 70 5.068 ACRES
L= 400.58'
& 76930 18"
366. CD-371.48'

i

i~ \ 40' WIDE EXPLORER
il\ " PIPELINE CO. ESMT.

VOL. 717 PG. 474
VOL. 719 PG, 805
D.R.M.C.

P.0.C.
P.0.B.

= POINT OF COMMENCEMENT
= POINT OF BEGINNING

Costello

2407 CITYWEST BLVD.
3RD FLOOR
HOUSTON, TEXAS 77042
{713) 783-7788 FAX: 783-3580
TBPE FIRM REGISTRATION NO. 280
TBPLS FIRM REGISTRATION NO. 100486

WASTEWATER
TREATMENT PLANT
5.068 ACRES

DRAWN BY: JBM |

DATE: 11-12-2019 | SCALE: 1"-500'

CHECKED BY:

MA[JOB NO: 2018311-120 |

120719R.0GN




ATTACHMENT TECH.02

Process Flow Diagram

(Reference Technical Report Page 2, Question 2C)



DISCHARGE TO
DRAINAGE DITCH

|

LIQUID SLUDGE TRUCKED

AlIR
|

CL2

INJECTOR

OFF SITE FOR STABILIZATION

AND FINAL DISPOSAL

1Y
-4
N\ —~—z
wpEl o FINAL
z g i AIRLIFT CLARIFIER
S 23 & PUMP
Zog| < 962 FT*
9,871 FT°
\_/
[77)
w +
[=]
=
v
1=
DIGESTER i
BASIN -
3
12,642 FT (.>—| 15,773 FT°
- J SUPERNATANT
PHASE | WWTP

SELECTOR
ZONE

3,455 FT°

BARSCREEN

346 gpm

536

LIFT
STATION

RAW
WASTEWATER
Q=0.249 MGD

Qp=0.996 MGD=692 gpm

THIS DRAWING CONTAMNS CONFIDENTIAL FROFRIETARY
AND MAY NOT BE REFRODUCED, OR USED
TO CONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH ITWAS ISSUED
WITHOUT FRIOR PERMISSION FROM WATERENGINEERS INC.

A% WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113

WEST FORK UTILITY COMPANY, LLC - APPLICANT
THE HIGHLANDS WWTP
APPLICATION FOR A RENEWALTO
TPDES PERMIT WQ0015472001

FLOW SCHEMATIC

DRAWN BY: BIR DWG. NO.:

APPROVED BY: DCP

SCALE: AS NOTED

TECH.02-1

DATE:  5/20/2025

JOB No.:  5910-25076

2025\tech. 02 dwg




DISCHARGE TO
DRAINAGE DITCH

CHLORINE J

CONTACT

CHAMBER

4

e} —5
e
'
2
[+2]
o
3 | g
¥]
w CL2
FINAL £
AIRLIFT CLARIFIER
PUMP
962 FT*
9,871 FT*
& |
=2
-
vl
W : |-
AEROBIC AERATION SELECTOR
DIGESTER SASIN Ly ZONE |
12,642 FT* ( )—| 15773 FT° 3,455 FT°
= i g
= — SUPERNATANT
SPLITTER BOX
Y 50%
il i
50%
EINAL BARSCREEN
AIRLIFT CLARIFIER
PUMP
962 FT2
9,871 FT*
d g.
g \ 3
o~
3 3
wy
-p— ——
=T
&Eiggé% AERATION SELECTOR
BASIN ZONE et
. 16,464 FT° Q—| 15,773 3,455 FT° LIET
I — SUPERNATANT STATION
!
LIQUID SLUDGE TRUCKED
OFF SITE FOR STABILIZATION
RAW
AND FINAL DISPOSAL PHASE Il WWTP WASTEWATER
Q=0.498 MGD

Qp=1.992 MGD=1,383 gpm

THIS DRAWING CONTAMNS CONFIDENTIAL FROFRIETARY
AND MAY NOT BE REFRODUCED, OR USED
TO CONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH ITWAS ISSUED
WITHOUT FRIOR PERMISSION FROM WATERENGINEERS INC.

W% WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113

WEST FORK UTILITY COMPANY, LLC - APPLICANT
THE HIGHLANDS WWTP
APPLICATION FOR A RENEWALTO
TPDES PERMIT WQ0015472001

2025\tech. 02 dwg

FLOW SCHEMATIC

DRAWN BY: BIR DWG. NO.:

APPROVED BY: DCP

SCALE: AS NOTED TECH .02_2

DATE: 5/20/2025

JOB No.:  5910-25076




DISCHARGE TO
DRAINAGE DITCH

[ -

AIR

———

S
G
o CcLz2
=
INFLUENT
CHANNEL
22,736 FT°
SCREENINGS
FACILITY

z | =
SAMPLING z N £
MANHOLE =
SE We el o FINAL
£S z g g § AIRLIFT CLARIFIER
9% Stz 3 PUMP
Tuw ITOT| 7,238 FT*
=] - DOU| — 3
2 90,478 FT°
a N_/
2 *
(G}
=
=X
-
i MIXED LIQUOR
CHANNEL
1
16,464 FT°
AEROBIC <
AERATION
DIGESTER B Y b g
=
88,498 FT (?—| —
] o 1
=1 — SUPERNATANT
LIQUID SLUDGE TRUCKED
OFF SITE FOR STABILIZATION
AND FINAL DISPOSAL

1944 gpm

5358

STATION

RAW
WASTEWATER
0=2.100 MGD

Qp=8.400 MGD=5833 gpm

THIS DRAWING CONTAMNS CONFIDENTIAL FROFRIETARY
AND MAY NOT BE REFRODUCED, OR USED
TO CONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH ITWAS ISSUED
WITHOUT FRIOR PERMISSION FROM WATERENGINEERS INC.

W% WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113

WEST FORK UTILITY COMPANY, LLC - APPLICANT
THE HIGHLANDS WWTP
APPLICATION FOR A RENEWALTO

TPDES PERMIT WQ0015472001
FLOW SCHEMATIC
DRAWN BY: BIR DWG. NO.:

APPROVED BY: DCP

SCALE: AS NOTED

TECH.02-3

DATE: 5/20/2025

JOB No.:  5910-25076

2025\tech. 02 dwg




ATTACHMENT TECH.03

Site Drawing

(Reference Technical Report Page 3, Question 3)

(Including Wind Rose)

(Reference Technical Report Page 23, Question 5B)



€0°'HIAL

] O "B
13
|

\m_“g

OL WM N
THII
LNVINd Y ANVAINCD ALNLLN Ay M
i
H ERE-EL
O050ELE TR AL

S 9N IV 52NN v
SIUBYASUEY) JUALIDA | IZIDMIISOM 1 J210M

"IN|'SYIINIONFHILYMN AR

= lﬂj% i

y B
—— o ..A.. i o B }
fr- 18 .__q &. 3 ......h..
— .. o

SYXd1l ALNNOD AHANODLNOIA
NIHLIM S3HOV FO'6LE'Z
LOVY ] NOSHIAMIIAA




ATTACHMENT TECH.04

Solids Management Plan

(Reference Technical Report Page 8, Question 6F)
(Reference Technical Report Page 23, Question 7)



YA, WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
Texas Board of Professional Engineers Firm No. 2066

17230 HUFFMEISTER RD., SUITE A TEL: 281-373-0500

CYPRESS, TEXAS 77429 FAX: 281-373-1113

ATTACHMENT TECH.04
SLUDGE MANAGEMENT PLAN

1. Type of Wastewater Treatment Process Used

The Highlands Wastewater Treatment Plant (WWTP) will use the extended aeration activated sludge
process. Solids analyses have been made based upon a spreadsheet calculation set up using sludge kinetic
calculations developed by Dr. Ross McKinney and published in Notes on Activated Sludge, 1971, by Brian
L. Goodman. Table TECH.04-01, TECH.04-02 and TECH.04-03 show the process design and sludge
generation calculations for the design flow of 0.249 mgd, 0.498 mgd, and 2.100 mgd.

2. Dimensions and Capacities

Phase I of the wastewater treatment facility will have a digester(s) with a total volume of 12,642 cu. ft. with
a surface area of 1,204 sq. ft. and a side water depth of 10.5 ft. The digester will provide a total design flow
loading of 20.29 cu. ft./1b BOD.

Phase IT of the wastewater treatment facility will have a digester(s) with a total volume of 29,106 cu. ft.
with a surface area of 2,772 sq. ft. and a side water depth of 10.5 ft. The digester will provide a total design
flow loading of 23.36 cu. ft./1b BOD.

The Final Phase of the wastewater treatment facility, all of the volume of the Phase I and Phase II facilities
will be converted to digester and new aeration basins, clarifiers and chlorination/dechlorination basins will
be constructed. The total Phase III digester volume will be 88,494 cu. ft., providing 16.84 cu. ft./1b BOD at
total design flow.

3. Sludge Generation Calculations

Sludge generation calculations showing the amount of solids generated at 100%, 75%, 50% and 25% of
design flows are included in Attachment TECH.04-01, TECH.04-02 and TECH.04-03. These are the solids
that must be wasted from the activated sludge process and that must be stabilized in the aerobic digester.
The results are summarized in the following table:

Solids @ Solids @ Solids @ Solids @
Phase 100% Qavg, 75% Qavg, 50% Qavg, 25% Qavg,
Ib/day Ib/day Ib/day Ib/day
Phase I 424 319 212 106
Phase II 849 638 425 213
Final Phase 3,583 2,687 1,794 897

4. Operating Range of Mixed Liquor Suspended Solids

The calculations that predict the mixed liquor suspended solids in the activated sludge process are located

in the following table:

Page 1 of 2




YA, WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
Texas Board of Professional Engineers Firm No. 2066

17230 HUFFMEISTER RD., SUITE A TEL: 281-373-0500

CYPRESS, TEXAS 77429 FAX: 281-373-1113

Predicted Solids | Predicted Solids | Predicted Solids | Predicted Solids
@100% Flow @75% Flow @50% Flow @25% Flow
Phiike sludge MLSS sludge MLSS sludge MLSS sludge MLSS
age, age, age, age,
days mg/1 days mg/ days mg/l days nign
Phase I 10 3,665 13 3,576 20 3,670 40 3,672
Phase IT 10 3,665 13 3,576 20 3,670 40 3,672
Final Phase 11 3,558 15 3.672 22 3,592 44 3,594

5. Solids Removal Procedures

The removal of waste activated sludge from the activated sludge process is achieved by wasting sludge
from the bottom of the clarifier into the aerobic digester using the waste sludge airlift pump. In order to
thicken solids prior to putting them into the digester, the air lift is turned off for approximately one hour
prior to wasting. Periodically (two to three times a week) the air supply to the aerobic digester is shut off,
allowing solids to settle to the bottom of the digester. Then the supernatant liquor is decanted with an
adjustable decant airlift pump and returned to the selector basin. After a sufficient period of digestion and/or
the digester is full, sludge is removed from the digester by a vacuum truck by hooking the truck hose to the
piping connection and opening the shut off valve.

6. Quantity of Solids to Be Removed and Solids Removal Schedule

The quantity of solids to be removed at the various plant loadings are presented in the following table.
These quantities shown in the tabulation are monthly quantities based upon an influent BOD of 300 mg/1
and TSS of 200 mg/1. If the strength of the influent wastewater varies significantly, solids removal quantities
will be different.

@ 100 % Flow @ 75 % Flow @ 50 % Flow @ 25 % Flow
Capacity Capacity Capacity Capacity
Shase 0/’? Gal/ D/c.} Gal/ % Gal/ % Gal/
Solids Month Solids Month Solids Month Solids Month
Phase I 2.0 60,521 2.0 45,424 2.0 30,288 2.0 15,151
Phase IT 2.0 120,618 2.0 90,534 2.0 60,364 2.0 30,196
Final Phase 2.5 409,386 2.5 307,106 25 204,861 2.5 102,472

7. Identification of Disposal Site

The disposal of sludge from the WWTP is contracted to a sludge management and disposal contractor, who
transports liquid sludge from the digester to another WWTP for further treatment. Solids documentation is
assured by measuring the volume of each sludge withdrawal and measuring the sludge solids
concentrations. All required data is included in the annual sludge report to the TCEQ.

Page 2 of 2



Y2 WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants

Texas Board of Professional Engineers Firm No. 2066

| 7230 HUFFMEISTER RD., SUITE A

CYPRESS, TEXAS 77429

TECH.04-01

TEL: 281-373-0500
FAX: 281-373-1113

PROCESS DESIGN AND SLUDGE GENERATION CALCULATIO

THE HIGHLANDS WWTP (CONCRETE)

249,000 GPD ADF - 4Q

INFLUENT CONDITIONS

Design Flow Rate, mgd 0.249
Infl. BOD, mg/| 300
Infl. TSS, mg/l 200
Infl. VSS, mg/l 160
BOD Loading, Ib/day 623
BOD Load, #/1000 cu ft 3240

Actual Plant Loading, %

Actual Flow Rate, mgd

BOD Loading, #/Day

Ret. Sludge Rate, gpd/sq ft

Ret. Sludge Flow, mgd

t = Aeration Time, days

ts = Sludge Age, Days

Km = BOD Removal Metabolic Factor
Ks = Synthesis Factor

Ke = Endogenous Metabolism Factor
F = Effl Soluble BOD

Ma = Active Mass

Me = Endogenous Mass

Mi = Inert Organic Mass

Mii = Inert Inorganic Mass

Mt = Total Mass, mg/l

Total Mass in Aeration Basin, Ib

Lb BOD/Lb MLSS/Day

Effl TSS, mg/l

Effl BOD, mg/I

Sludge Accumulation, Ib/day
TSS Lost In Effluent, Ib/day
Waste Sludge, Ib/day
Return Sludge Conc, mg/l
Waste Sludge Conc, mg/l
Waste Sludge Flow, gpd

SLUDGE HOLDING TANK
Volume, cu ft

Design Loading, cu ft/lb BOD
Incoming Sludge Conc, mg/l
Thick Sludge Conc, mg/l
Detention, Days

Infl Total Solids, Ib/day

Infl Active Mass, Ib/day

Effl Active Mass, |b/Day
Active Mass Red., Ib/day
Digester Effl Solids, Ib/day
Sludge Disposed, Ib/mg
Sludge Disposed, tons/mg
Sludge Hauled, gal/day
Sludge Hauled, gal/month

100%
0.249
623
400
0.38
0.578
10.0
360
250
0.24
1.44
1,056
608
970
1,032
3,665
4,397
0.142
7

3

440

15
424
6,037
10,000
5,089

12,642
20.29
10,000
20,000
37.16
424
122

12

88

336
1,351
0.68
2,017
60,521

Aeration Vol, cu ft

Clarifier Diameter, ft
Clarifier Side Wall Depth, ft
Clarifier Surface Area, sq ft
Clarifier Volume, cu ft
Temperature, deg C

75.0%
0.187
467
400
0.38
0.770
13.0
360
250
0.18
1.08
1,031
594
945
1,006
3,576
4,289
0.109
7

2

330

11
319
5,311
10,000
3,823

27.06
10,000
20,000

4948

319
92

9

66
253
1,352
0.68

1,514
45,424

50%
0.125
311
400
0.38
1.165
20.0
360
250
0.12
0.72
1,058
610
970
1,032
3,670
4,402
0.071
7

2

220

212
4,857
10,000
2,548

40.58
10,000
20,000

74.23

212
61

6

44
168
1,353
0.68

1,010
30,288

19,228
35
11.27
962
10,843

25.0%
0.062
156
400
0.38
2.310
40.0
360
250
0.06
0.36
1,060
610
970
1,033
3,672
4,405
0.035

110

106
4,266
10,000
1,275

81.17
10,000
20,000
148.38

106
31

22

84
1,353
0.68
505
15,151



Y2 WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants

Texas Board of Professional Engineers Firm No. 2066

| 7230 HUFFMEISTER RD., SUITE A

CYPRESS, TEXAS 77429

TECH.04-02

TEL: 281-373-0500
FAX: 281-373-1113

PROCESS DESIGN AND SLUDGE GENERATION CALCULATIO

THE HIGHLANDS WWTP (CONCRETE)

INFLUENT CONDITIONS
Design Flow Rate, mgd
Infl. BOD, mg/l

Infl. TSS, mg/l

Infl. VSS, mg/!

BOD Loading, Ib/day
BOD Load, #/1000 cu ft

Actual Plant Loading, %
Actual Flow Rate, mgd

BOD Loading, #/Day

Ret. Sludge Rate, gpd/sq ft
Ret. Sludge Flow, mgd

t = Aeration Time, days

ts = Sludge Age, Days

498,000 GPD ADF - 4Q

0.498
300
200
160

1,246

3240

Km = BOD Removal Metabolic Factor

Ks = Synthesis Factor

Ke = Endogenous Metabolism Factor

F = Effl Soluble BOD

Ma = Active Mass

Me = Endogenous Mass
Mi = Inert Organic Mass
Mii = Inert Inorganic Mass
Mt = Total Mass, mg/l

Total Mass in Aeration Basin, Ib

Lb BOD/Lb MLSS/Day
Effl TSS, mg/l
Effl BOD, mg/l

Sludge Accumulation, Ib/day
TSS Lost In Effluent, Ib/day
Waste Sludge, Ib/day
Return Sludge Conc, mg/l
Waste Sludge Conc, mg/l
Waste Sludge Flow, gpd

SLUDGE HOLDING TANK
Volume, cu ft

Design Loading, cu ft/lb BOD
Incoming Sludge Conc, mg/l
Thick Sludge Conc, mg/l
Detention, Days

Infl Total Solids, Ib/day

Infl Active Mass, Ib/day

Effl Active Mass, |b/Day
Active Mass Red., Ib/day
Digester Effl Solids, Ib/day
Sludge Disposed, Ib/mg
Sludge Disposed, tons/mg
Sludge Hauled, gal/day
Sludge Hauled, gal/month

100%
0.498
1246
400
0.77
0.578
10.0
360
250
0.24
1.44
1,056
608
970
1,032
3,665
8,793
0.142
7

3

879

30

849
6,037
10,000
10,178

29,106
23.36
10,000
20,000
42.78
849
245

22

178
671
1,347
0.67
4,021
120,618

Aeration Vol, cu ft